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Tenaris

Tubos de Acero de México, 5.A,
Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.2 91697 MEXICO
{52) 229 989 1100 tel
{52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nurmera;

14014163

Page / Pagina:

1/6

Date / Dia: March 05, 2014

Cusiomer/ Ciiente: PLEGA ANAHUAG Y GIAS, S.A. DE C.V.

Customer's Order ltam / Orgen GIENts - ltem:

Customer’s Reference / Ref. del Clianta:

Manufaciurer's Werke Order N° / Confirmacién de Venta:

N/A NIA 214282/01
Manufacturing Process / Procese de Manufactura: Product Type ! Tipo de Producie: Surface / Superfleie:
JSEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Narmas o Especificacionas: . Steel Grade / Grado de acero: Ends / Extremos:
APE 5L ED45/JULY 2013 BrX42-L245/L.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimernsicns / Dimensiones: Schedule f Cédula: Length / Longitud: Quantity / Cardidad: 83 PesiPz Nominal Weight / Pese Namnal:
6.625 X 0.28 INCH SCH 040 F W.C STD 19.69721.33 FT 1761.713 FT 34063.652 LB 18.99 LBIFT
168.3 X 7.1 MM < 6.00/6.50 MTS 536,970 MTS 15451.000 KG 28.26 KG/M

EST/ENSAYO DE TENSION'

Specimen condition Specimen dimensicns Test Y.5. U.T.5. ¥.5./U.T.5| Elongation/ Alargamiento
Heat N° | Sample N* | Condicion de |a probeta Dimensiones de la probeta temp | Eul 0.50 %, Reg.
Golada N*| MuestraN° | Ls Sc | Typa] Ori Size Area Temp. [Min; 290 Min: 415 Reg. Max. Lo Min. Cht.
Tipz Tamafio Seccion | ensaya |Max: ~ Max: == -

mm mm2 °C MPa MPa in % %
7364 37586 | B | AM | S5 | L | 25.54X07.28 186,93 | RT 332 500 0,66 7 245 | 26.0
7487 87400 B AM 8s L 2584 X 07.08 180,82 RT 327 494 0,66 2 242 39.0
74869 37392 B AM Ss L 2553 X 07.18 182,79 RT 323 496 0,65 2 24.2 38.0

AM: As manufactured / Segin proceso de fabricacian

B: Body / Cuerpo
L.: Longitudinal ! Langitudinat
La: Initial length / Longitud inicial

Ls: Location of sample / Ubicacion de la muestra

Max: Maximuim /- Méximo

Min: Minimum / Minimo

Orf: Orientation { Qrientacitn

Req. Max: Required maximurm { Maximo requerida

Req: Required / Requerido

Obt: Obtained { Obtenido

RT: Room temparature / Tomperatura ambiente

Sc: Specimen condition / Condicion de la probeta
5s: Strip specimen f Muestra rectangular

U.T.S: Ultimate tensile strengih / Resistencia
¥.S: Yield sirength / Fluencia

This ceritficate is issuad by & mmputerued syslem and it is valid wilh electranic s4gnalure On, the ungmal certlficate lhe trade-mark grean colored
"Tenaris" is stamped. In case tHe owner of the original-certiflcate would release a copy of it, he tiLst-attest its  conformity 1o the criginal one taklng

andyior

will be Sub ecled to the law.

sistema

upon himself Ihe respensibility for any unlawful or not allswad use. Any

ble por cuslquigr uso ilegal o i ido. C

Esta ceddificado se emite pularizadn y es validado can firma electronica.  El certificado ariginal posee imprese el 630
- {Tenaris color verde. En case da que of poseedor def cerlificadd entregue una copia, debera garantizar Ia conformidad con ! original haciéndose
ier aliéraciéii y/o falsificacitn estara sujeta aia iey.
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Tenaris

CERTIFICADO DE PRUEBAS EN FAEBRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

14014163

Page ! Paglina:

2/6

Date / Dia: March 05, 2014

Tubos de Acero de México, $.A.

Carret. México Veracruz Km 433.7 5N

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

{52) 229 989 1100 tel

{52) 229 989 1600 fax

Customer / Cllents: PLESA, AMNAHUAC Y Ci#

\S, S.A.DEC.V. Customer s Oraer em / Ordan Clente - ltem: Customer’s Reference / Ref. del Cliente:  JManufacturer’'s Works Order N° / Gonfirmacian de Venta:
N/A NIA 214282101
Manufacturing Precess  Procese de Manufactura: Progduct Type / Tipa de Producto: fSurace / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SiN COSTURA GONDUCCION SIN COSTURA BARNIZADO
I5tandard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
APL 5L ED45/JULY 2013 B/X42-L245/L290 PSLA1 NORMAL BEVEL

BISELADO NORMAL

Dimensions f Dimensiones:
6.625 X 0.28 INCH
168.3 X 7.1 MM

Schedule / Cédula:
SCH 040 /W.C STD

Length f Longitud:
19.69/ 21.33 FT
6.00/6.50 MTS

1761713 FT
536.970 MTS

Quantity / Cantidad: 83 P¢s/Pz

34063.652 LB
15451.000 KG

18.99 LBIFT
28.26 KG/M

Nominal Weight / Peso Neminal:

Compasition % / Composlcién % .
X400 X 1000 X 10000 X100 7
C MnfS Mo PlS] v N] BJculan] al] vi]as| B ]Cal N |Coijcol 2|Co
H Max | 28 |120| —~ | 15 J 4o | 30 [ 30 | 80 | —~ Ja06]400] ~ | = | = | = | = | - | - ] 15

Mn [ =20 -]~ -~~~ 8§ ~§ <F~]=]=|~-f=~]=1-=-1-=

Heal N° | SampleN" [P Max | 28 ] 120] — | 15 ) 40 | 30 | 30 | 80 | - |a0ja00f - | - | ~ | = | = | - | = ] 15 {100
Colada N° | Muestra N° Min e 29 | 10 - - - - - - - - - - - - | - - — - - -
7384 00001 H 18 7 28 |1 0.3 [] 5 2 1 1 20 41 3 20 2 0 1 14 43 { 04 | 12.5] 0.2
7384 37396 P 19 731 29 ‘0B 6] 60 % 0 ] 20 45 4 | 20 H 1 0 17 48 0 |133] ©
7384 37397 P 8|l er]osf 6| 5] s{o]e{z2o{4afsz]|]w|loi: 0 |15 454¢ 0 [128] @
7467 00001 H 18 76 1201021 7 5] 2 1 1 10 44 2 23 2430 1 12 63 | 04 |127] 0.2
7467 37400 P - 18l valerjory 8| 5 1.6 o]0 20 43 3 20 [H 1 0 9 65 o 15 4]
7467 . 37401 P 14 73 21 | av 8| 5 1.5 8] L] 20 43 3 20 4 1 0 12 BS& 0 15 ]
.. 7488 Q0001 -H 9 771 30 {03 7 5 .2 1 1 20 48 3 22 2 0 1 14 47 1 04 ) 14 | 0.2
" 7469 37392 P 8|74 28t 07 T 5113 o L] 20 44 3| 19 o q ol 42 o |141 i}
- 7469 37393 POl va ]l zejor] 7] s lasto] oo )aaf sl o] oo sk

‘[Col. 1: SUMA Nb+v=+Ti Cal, 3: SUMA Nb+V Max: Maximum / Maxime
Col. 2: SUMA Mot+CrNi+Du+v H: Heat / Colada Min: Minimum / inimo

P: Product / Producto

This coriTcats 5 53060 by @ campulenzed System and il s valld with eleclionic Sanatare.: On e originl cerlicate e Irage-mark gieen colored
- . {"Tenaris” 1s stamped. in cass the ownsr of the ariginal cerlificate would release 2 copy of It, he must attest s tonformity fo the original cne talung .
Lpon himself the respens|hility for any uniawful oraot dllowed use. Any alteralion andfer fals:ﬁcallan will ba stibjected to The law.

|Este cerllficado s8 emile mediante sistema curnpulanzédu yes vaIHado con firma elactronica.

Tenaris color verde. Er ¢aso de que el posendor del cenlificado enlregue una copia, deberd garantizar ta canformidad con el criginat haciéndose

 ylo

El cerificado criginal posee impresc el loga

respunsable por cualquier usg ilegal o indebido. Cualqular

estard sujela a la ley.
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Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA.

14014163

Number / Ndmero:

Page / Pagina:

3/6

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.PR. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

Date / Dia: March 05, 2014

Customer / Cliente: PLESA ANAHUAC Y CiAS, S.A.DE C.V. Customer’s Order ltem / Orden Cliente - Hlem: Customer’s Reference f Ref. del Cliente:  |Manufacturer's Works Crder N* / Confirmacion de Venta:
NIA NIA 214282101

Manufacturing Process f Proceso de Manufactura: Praduct Type / Tipo de Producto! Surface / Superficle:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
JLAMINADO EN CALIENTE SIN COSTURA CONDUCCICN SIN COSTURA BARNIZADO

Standard or Spacification / Nomas ¢ Especificacionas: Steel Grade / Grado de acera: Ends / Extremaos:

AP1 5L ED45/JULY 2013 BfX42-1.245/1 290 PSL1 NORMAL BEVEL

BISELADOQ NORMAL

Dimenstons / Dimensianes: Schedule / Cadula: Length / Longitud: Cuantity / Cantidad: 83 Pcs/Pz Nominal Waight / Pesa Nominal:
6.625 X 0.28 INCH SCH 040 /W.C STD 1968/ 21.33 FT 1761713 FF 34063.652 LB 18.99 LBIFT

168.3 X 7.1 MM 6.00 / 6,50 MTS 536.970 MTS 15451.000 KG 28.26 KG/M

30U

Required values Ingiviguals f Individuales Averaga / Promedio
Valores requeridas Min: - | Max: 22.0 '|  Var— Min:~ | Max.— | Var -
Heat N” Sample N° Specimen condition Guad, MW

Colada N* Muestra N° Ls Sc 2 3 Avy.
7364 37306 B M 1 753 | 770 | 165 |
7384 37397 B AM 1 739 73.5 73.9
7487 37400 B AM 1 78.3 75.3 74,9
7467 37401 B AM 1 HRBW 753 75.3 75.9 75.5
7469 37392 B AM 1 HRBW 743 74.0 73.9 741
7468 37383 ~- B AM 1 HRBW 76.2 75.3 76.5 75.7

AM: As-manufactured / Sagan praceso de fabricacin - -

Ls: Location of sample / Ubicacian de 'a muestra

MW: Middle wall f Cantro

Var: Variation / Variacién

Avg: Average / Promedie Max: Maximum / Maximo Quad: Quadrant / Cuadrante

B: Body / Cuerpo

Min: Minimum / Minimo

Se: Specimen condition / Condicidn de la prabeta -,

Standard ¢ Norma: Standard / Norma: o Standard Norma:.
Heat N°- ] Sample N® Rasuit Heal N® | Sample N° " Result Heat N° | Sample N° Result
Colada N° | Muestra N° Resultado Colada N° | Muestra N°. Resultade Colada N° :Mt‘.lesti'a N® Resultado
7384 - 37396 Gaod / Buena 7467 |- 3740 Good./ Bueno 7409 37392 Good / Bueno

. {This ceriificate is issuad by a oompulerized syslem and it is valid wilh elecironic signalura. -On the unglnai cemﬁ:ata the trade-mark green r;olnred
(Tenaris®is stamped. In case the owner of the ungmal ceflificate would release a copy ufit ha must attestits oonfarrmty ta the ung\nal ane %akmg
upan ifnsalf the rBSpunsnhMIty for any unlgwful or. nul allowad use. Any alteration andror 1als|ﬁcat|un w:ﬂ be subjecled to lhe law.

Este certificado se emite mediania sislema oompuiaﬂzadn yes validado confirma electronica.  El certificada erlginal posee impreso el loga
Tenaris color verds. En caso de qua el poseedot del cattificido enitregue una copla, deberd garanilzar |a conformidad can ef original haciéndose

responsabla por cualquier usa ilegal o indebido. Cualqmer alleracian y/o falsificacidn estard sujela a la lay.
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is

Tubos de Acero de México, 5.A.

Carret. México Veracruz Km 4337 5N

Delfine Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1104 tel

(52} 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

14014163

Page / Pagina:

4/6

Date / Bia: March 05, 2014

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V.

Customer's Orcar ltem / Orden Cliente - llem:

Customer's Reference 7 Ref. oal Glante: Manufacturer's Works Order N* f Confirmacién de Venta:

NIA NfA 214282/01
Manufacturing Pracess / Process de Manufactura: Product Type / Tipe de Praducie: Surface / Superficie:
|SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Narmas o Especificaciones: Steel Grads / Gradoe de acera! Ends / Extremos:
AP 5L ED4SLIULY 2013 BiX42-1 2451290 PSL1 NORMAL BEVEL

BISELADQ NORMAL

Dimensions / Dimansicnes: Schedule / Cédula: Length / Langitud: Quantity / Cantidad: 83 Pes/Pz Nominal Weight / Pestc Nominal:
6.625 X 0.28 INCH SCH 040 /T W.C STD 19697/ 2133 FT 1761713 FT 34063.652 LB 18.98 LBIFT
|1 6B.3X 7.1 MM 6.00 / 6.50 MTS . 536.970 MTS 15451.000 KG 28.26 KG'M

i
Pressure / Presion Time / Tiempo Results / Resultado
Unit f Unidad, Value / Valor Seconds / Segundos
mpa . 16.6 5 Satisfactory { Satisfactoric

Heat treatment / Tratamiento témico: Plpe / Tubo
“1Quanch media of heat reatment procass | Medio de enfnamenlc dal lmtam(entn térm]co n.'a
) Tsmperature Scala { Escala de Tempsra%um nfa. .

Type
Tipo

As Rolled

Supplemenrtary Informaticn
informacién Suplementaria

ired by TenarisTamsa

Stee! making process:
;Elactnc Are: Furnece-Ladle Furnace-Cnnhnunus Casting ! Machlne.
Fully Killeg Steel

aterial free from Mercury contamination

I-Fabricado por TenarisTamsa
Fabricacicn del acerc:

Horne de Arco Eléctrico-Home de Afinacion-Maquina de Colada Contlnua
- |Acero caimado con aluminio
Material libre de contaminacian de Mercurio

i certificate is Tssuad | by a eomputerizes sys1ern and it is valid "With BIECTONG signature. :{n the original csrtﬂwmte the Irade-mark green colored Esie cerlificade sa emite mediante sislema oarr.!putaﬁzadu ¥y es validado con nna electranica.  El certincano original pages imprase alogo
'Tenans is stamped In ¢ase ihe awner of the original cerilficate would release a copy af it, he must allzst its confarmity {e the original ane laking

Tenaris color verde. En ¢aso de que el poseedor del cerlificad entragué una capia, debera garantizar Ia conformidad con al griginal haciéndose
upan himself the responsibility for ary urlawtul-or not allawed use, Any alferation andfar faismcaimn Wil he sub)ecled o the law.

responsabte par cualguier usa ilegal o indehido. Cualquier altetaclén yio fa_l_siﬁcacién estard sujata a la lay.

FOR03171



Tenaris

Tubos de Acero de México, 5.A.

Carret. México Veracruz Km 433.7 SN

Dekino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tei

{52} 229 989 1600 Tax

CERTIFICADO DE PRUEBAS EN FABRICA Number / NGmero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 14014163 516
: Date f Dia: March 05, 2014
Customer { Cliente: PLESA ANAHUAC ¥ CIAS, S.A. DECV. Customer’s Order lfemn / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente:  |Manufacturer’s Works Order N* / Confirmacién de Venta:
- N/A NIA 214282/01
Manufacturing Process / Proceso de Manufactura: Praduct Type / Tipe de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA . BARNIZADO
Standard ar Specification / Narmas o Especificacionas: Steel Grade / Grado de acero: Ends / Extremos:
APl SL ED45AJULY 2013 BrX42-L245/L290 PSE1 NORMAL BEVEL

BISELADO NORMAL

Dimensicns { Gimensianes:
6.625 X 0.28 INCH
168.3 X 7.1 MM

Schedule { Cédula:
SCH 040 /W.C STD

Length / Longitud:
19.69/ 21.33 FT
6.00/6.50 MTS

Quantity f Cantidad: 83 Pcs/Pz
1761713 FT
536.970 MTS

34063.652 LB
15451.000 KG

Mominal Weight / Peso Nominal:
18.99 LB/FT
28.26 KG/M

Supplementary Information
tnformacion Suplementaria

Nol repaired by welding

Non destructive test. Salisfactory

Inspection melhod

.- EMI-FLVI - MPI -

MATERIAL ACCCORDING TO AP) 5L, JULY 2013 BIX42-L245/L.280 APPLY ANNEX C AND £

ASTM A108,11/ASME SA106,2010/ASTM A53,12 GR. B

MATERIAL ACCORDING TO NACE MRO176 / ISO 15156-2, 2009 AND NACE MR0103, 2010 ONLY FOR HARDNESS
|22 HRC MAX.

Tams_a Ref: 516855

No reparade por soldadura
Control ne destructive. Safisfacterio
Método de inspeccitn

- EMI - FLVI - MPI -

HRC .
Tamsa Ref: 516855

MATERIAL DE ACUERDO A API 5L, JULIO 2013 BiX42 45/ 250 APLICA ANEXCCYE
ASTM A108,T1/ASME SA108,2010/ASTM AS3,12 GR. B
MATERIAL CE ACUERDO A NACE MR0175/1S0O 15156-2, 2009 Y NACE MR0103, 2016 SOLO DUREZA MAX. 22

Average length per pipe
t.ongitud promedio por tubo
[T {m)

e rarsires
21.225 8.47

Nominal weight per-pipe
Peso nominal portuba
.- {Iblft) - (kg/my
e
.. 19335 28.774

HeatN° Quartity . Langth - Weight Heat N* Quantity Length Weight
Colada N° Cantidad Longitud :Peso ’ Colada N° Cantidad Longitug . Pesa
{Pieces) - {ft) (m} {Tons) {Pieces) (ft) {m} {Tons)
—t —_ e e
7384 50 1,060.83 32334 9.318 7459 20 424.7 129.45 3.719
7467 13 276.18 84.18 2414 ’

{Tenaris™ is stamped. In case the owner of he. ongmal gertificate would release a copy of it, he must attest its cuﬂformlty to the edginal one la!ung
upun himse!f the responswbllﬂy for any unTaw[uI or-not aflowed use. Any alteration andfor falslricahun will ba suhjeclad te the law,

- Jthisce Micats is lasued bya compularizsd syslem ana 1t Is.vaiid with Glactranic signature. On the orlg:nal certificate the frade-mark green r.uloreu‘
. I

-| kste certificado se emile madiante slslema

T por usa ilegal o i

Tenars culur verde. En case de que & poseedor de! certificado enlregue una topia, debera garaniizer la conformidad con el original hacisndose

jzado y es validado con firma electronica. Bl cerlilicadp original posee impreso €| lago

Cualquler alleracion yio

ion estara sujeta a fa ley.

FORQ3171



Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz I<m 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

{52} 229 989 1100 tel

(52} 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Nurnber / Numero:

Page / Pagina:

CERTIFICADC DE PRUEBAS EN FABRICA 14014163 6/6
Date / Dia: March 05, 2014
Customer / Cliente: PLESA ANAHUAC Y CIAS, SA.DEC.V. Customer’s Order Item / Orden Clienta - llem: Customer’s Refarence / Ref. det Cliante:  [Manufacturer’s Waorks Order N® f Confirmacién de Vienta:
NIA NIA 214282/01
IManufacturing Process { Proceso de Manufactura: Product Type / Tipe de Producto: Surface f Supsrficia:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADOQ EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA ) JBARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grada de acero; Ends { Extremas:
APT 5L ED4ASIJULY 2013 BAX42-L245/1.290 PSL1 NORMAL BEVEL
. BISELADC NDRMAL
[Dimensions / Dimensiones: Schedule / Cédula: Length / Langitud: Cuantity / Cantidad: 83 Pes/Pz Nominal Weight / Pese Nominal:
6.625 X 0.28 INCH SCH 040/ W.C STD 19.69/21.33 FTF 1761.713 FT 34063.652 LB 18.99 LB/FT
I153.3 X 7.1 MM 6.00 / 6.50 MTS 536.970 MTS 15451,000 KG 28.26 KG/M

This is to certify that the product described here has been manufactured, sampted, {ested, and inspected in accardance with
purchaser order requiremenis. This cerlificate is not a declaration of arigin nor may it be used as a dectaration of origin.

Por el presente Ceficamos que el material aqui descrilo ha side jabricada, muestreado, ensayada & inspeccionado do
acuerdo a los requisitos de su orden de compra. Este certificado no es, ni puede ser usado, como una declaracian de origen.

CUSTONER . THIRD PARTY

INSPECTION COMPANY
COMPARIA DE INSPECCION

Company Mame: N/A S
Employee Mame: N/A QUALITY GERTIFICATION DEPT.
DEPTO. DE CERTIFICACION DE CALIDAD

Teresa M. Castelld Abraham

TENARIS QUALITY DE

PARTMENT SIGNATURE

2

CHIEF OF QUALITY CERTIFICATION DEPT.
RESPONSABLE DEL DEPTC. DE CERTIFICACION DE CALIDAD
Rafae! Gutiérrez de Velasco Magallanes

validacio can fima elscironica.  Ef cerlificado ariginal posae impresa el lego
que una cepls, debard garantizar ia conformlidad con el original hacléndose

hls cartificate [s issued by a cempuiterized sys\e}n and.il is valid with electronic signature. On the onginal Caricate The age-mark grasn colored § slg carificado se emite mediante sisiema computarizado y es
*Tenaris® Is stamped. In case the owner af ihe original certificale would release a copy ofit, hs must attest lls conformity to the original ons takmg Tenarls color verde. En caso de que el p dar del cerificada
: {upon Famsell the responsibility far any un!awfuL or not allowad use. Any alteration andlurfa|5|ﬁcaﬂun will be suh}ecled to the law.

negggnsable por cualquier usa ilegal & indebida. Cialguier alteracién z.'o falsificaclén estard sujata = Ia ley.

FORG3171



